2. S

ONE-STOP PARTS SOLUTION -k ¥544/ S BLAAFSAFCYLINDER HEAD ASSY/CYLINDER ASSEMBLY

— SEEIOIZIEIC) T cooe $13£H (CHINESE DESCRIPTION) %Diécﬁ‘m(;:\&'-)'s"‘ %QT%
1 |B057890006001270X |GB5789MZ M6 X 12 (2 1 4%) BOLT M6X12 1
2 193301-70621513000 |705K B =42 PEl6. 2X 1. 5X 13 WASHER 6.2X1.5X13 1
3 [91119-JG03-00000X |ZY1504T 3k % [l & W4 (22 F14%) BOLT 2
4 90250-1047-0000  [SGY6HT L 5 ke 422 X 12 GASKET 2
5 [11226-JH31-000086 |ZY1507K¥A ST 3k I 35 (ZY1507K¥4) 8806 UPPER COVER, CYLINDER HEAD | 1
6 [90103-JH31-0000 ZY150/K 4SBTk b 55 % 3t FEl SEAL RING OF UPPER COVER, CYLINDER HEAD | 1
7 191521-09001300000 |NC2505E fir449 X 13 PIN 9X13 1
8 [90101-20100000230 |V250HLiHZEOMFE 10 X 2. 3 (FREEIR) 0-RING 10X2.3 2
9 [81300-JG03-0000  |ZY150-KFEZE B (NGK CPRSEA) SPARK PLUG 1
10 [1809B-JG03-00000Y |ZY150 K SR E 414 (FHik i) IRON PIPE 1
11 [91138-1008-04000X |CG125D-6#ELKHE XL IRFEMS X 40 (22 %) [BOLT M8 X 40 2
12 |1122B-JH31-000086 |ZY150/K¥A k414 [ (M8) 8806]1M8/56 CYLINDER HEAD ASSY 1
13 |B057890006010570X |GB5789MZAEM6 X 105 (2 FH4%) BOLT M6X 105 2
14 {90101-30300000250 |V2503E 0T B30 X 2. 5 (R CRNCASAAL S n A A AL A A
15 |15800-JG03-1000 |2V 1503/ 414 (JQ-TN-6%) MYV . STALUIDCTTI
16 |B057890006002070X |GB5789HZAEME X 20 (2 F14%) BOLT M6X 20 2
17 |B057830006002870X |GB5783HEAEM6 X 28 (2 F14%) BOLT M6X 28 2
18 [90101-10290000240 |C1204kjif1 % b # A0 29 X 2. 4 (T HEIK) 0-RING 25X 2.4 1
19 [90214-1096-0000  |C1204k 1 2%k #Hk GASKET, CARBURETOR 1
20 [17100-0000-0091 _|CGL25DAL 58 (PZ26 RME LR WKL) CARBURETOR 1 ST Sk BB /ST A A
21 [9022B-JH31-0000 | ZY1507K AL Sk B & (B JR) GASKET ASSY, CYLINDER HEAD | 1 CYLINDER HEAD ASSY/CYLINDER ASSEMBLY
22 [91521-10001200000 |ZY 15041 A 5T Sk s AL 8510 X 12 PIN 10X 12 2
23 |1110B-JH31-000086 |ZY150/K A SHELAREBIE (i kR149 8806) CYLINDER BLOCK ASSEMBLY | 1
24 [90205-JG03-0000 | ZY150" T HL AR 25 3 5 GASKET, CYLINDER BLOCK 1
25 |B057890006001670X |GB5789MEAEM6 X 16 (22 F14¥F) BOLT M6X16 1
26 |B061700006000090X |GB61704ZEEM6 (2= [14%) NUT M6 2
27




SERCUBE

B S LM VALVE

MECHANISM

ONE-STOP PARTS SOLUTION & cooe>
SEREOENERE H3-0000

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

ZY 15048 B B E AL iR ke

BOLT

10405~ 1u06-0000

CBL25 <17 ] B 1A 0 B

NUT, VALVE CLEARANCE

15404-1006-0000

CBL25 <17 BT B 1A 7 44T

SCREW, VALVE CLEARANCE

2
2
2
4 |1540A-JH31-0000 |ZY1507KA S JIREH & ROCKER ARM 2
5 [15402-JG03-0000  |ZY150% [ 4%/ il ROCKER SHAFT 2
6 |15406-JH31-0000  |ZY1507K A HE 5 i SUPPOERT OF UPPER ROCKER ARM | 1
7 191522-06000100000 |ZY 150485 < Jik 5 1 4 PIN 2
8 |1540A-JH31-0000 |ZY150/KAS | iR 40 & ROCKER ARM ASSEMBLY, VALVE | 1
9 |15707-D002-0000  |70°<1 14k VALVE LOCKER 4
10 [15705-JH31-0000  |ZY1507K %A1 3 ke (1) SPRING SEAT 2
11 [15710-JH31-0000  |ZY1507K ¥4 01 Ahs s & INNER SPRING, ASSY 2
12 [1572B-D002-0000 | 70443 B 4H & SEAL, VALVE STEM 2
13 [15706-JH31-0000  |ZY1507K ¥4 1 135 el () RETAINER, VALVE SPRING 2
14 [15702-JH31-0000  |ZY1507KAHEA ] EXHAUST VALVE 1
15 [15701-JH31-0000  |ZY1507K A< 1) INTAKE VALVE 1 |y
16 |15100-JH31-0000 | ZY150/K¥ i Bkl i (TP TR WS eaCupe
17 |B057890006001670X |GB578IMEAEM6 X 16 (24 FH4F) BOLT M6X 16 2
18 |15108-JG03-0000  |ZY150(™ e HH4HR STOP PLATE, CAMSHAFT 1
19 [1553A-JG03-0000 |7V 150445 S R & GUIDE PLATE CHAIN 1
20 [15301-JH31-0000  |ZY1507K ¥ 1EIS ABhEESS TIMING DRIVEN SPROCKET 1
21 |B057830006001270B |GB57834Z42M6 X 12 (1948%) BOLT M6X12 2
22 |1532B-JH31-0000  |ZY150/K¥A IER #5414 (5X96 1A JEEE) DID |SPROKET CHAIN 1
23 |1552A-JG03-0000  |ZY150%4 4% 7k A & TENSION PLATE ASSY 1
24 190211-JG03-0000  |ZV1505K X a8 B HH3 (&)8) GASKET, TENSTONER 1
25 |1554B-JG03-000086 |ZY1505K % 341 £ (8806) i hE ke il £+ ] PLUG OF TIGHTENER 1
26 |B166740A06002070X |GB16674/NELHEAEM6 X 20 (22 H4F) BOLT M6 X 20 2
27 |2143B-JG03-0000  |ZY150%8% & B4 & ASSEMBLY, CHAIN PROTECT PLATE | 1
28 [B057890006007070X |GB5789IHZHEM6 X 70 (22 F1%¢) BOLT M6X 70 1
29 |91521-08001400000 |707E (1448 X 14X 6. 3 PIN 8X14X6.3 1
30 [90101-10065000180 |70 F#E0TE 6. 5X 1. 8 (T A 0-RING 6.5X1.8 1
31
32
33
34

ALY
VALVE MECHANISM
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SERCUBE

Hi#453% CRANKCASE COVER

ONE-STOP PARTS SOLUTION rr cooe>

L4 FR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

i | HTEREMARK

QTY

SIEARACIEARIEI]  )6003070X [GB16674/MAIZFEM6 X 30 (2% F14%) BOLT M6X 30 3
2 [b100/4UAV6004070X |GB16674/NSEHEFME X 40 (22 F14E) BOLT M6 X 40 7
3 {90304-1006-0000  [CBI258K2 &kt 16 X 28 X 7 (T JEIK) OIL SEAL 16X28X7 1
4 |2242A-]G03-00000X |ZY15085 & B VE 4146 (Gl %3 22 F%8E)  |cONTROLLING ARM ASSEMBLY, CLUTCH | 1
5 [90306-1016-0100  |CB125TES £ B HE Mt 12 X 18 X 5 (FiJAMARR) |OIL SEAL 12X 18X5 1
6 [22427-1006-0000  |CB125J 554 2S5 i st 35 CLUTCH CONTROLLING ARM SPRING | 1
7 [B0087901030120000 |GB879. 144 3X 12 PIN 3X12 1
8 |12421-JH31-000085 |ZY1507K¥ A5 Hifh4fi o5 [ H (S%#P3K) 8805] |COVER COMP. RIGHT CRANKCASE | 1
9 [14301-1032-0000  [SI1OHLiRAL A& (AR A fh) Bk OIL RULER ASSY 1
10 [90101-10180000300 |CG1254 1 RO M 18 X 3 (T M) 0-RING 18X3 1
11 |91521-08001400000 |705EA74H8 X 14X 6. 3 PIN 8X14X6.3 4
12 |22422-JH31-00000X |ZY150/K 74 85 & S 8 (2 A%Y) HOLDER,CLIUTCH CABLE | 1
13 [90206-JG03-0000  |ZY1504 i i 26 55 4 14 GASKET, R.CRANKCASE COVER | 1
14 |B166740A06001270B |GB16674 /Nt IZFEM6 X 12 (F14E) BOLT M6X 12 1
15 |12305-JG03-0000  |ZY150f4HpLZ % FIXING PLATE, MAGNETO CABLE | 1 |y
16 |90204-J603-0000 | 7Y150 /2 i/ i) s 25 e 2 WAV WS (O U E
17 |12301-JG03-010085 |ZY 1507 thifjamiza FIAR (51K) 8805] FRONT PART, L.CRANKCASE COVER | 1
18 [12304-G011-000085 |C100 K4 FL % (8805) CAP, BIG VIEW HOLE 1
19 [90101-10274000265 |C100 KM FLIEOEE27. 4 X 2. 65 (T ML) 0-RING 27.4X2.65 1
20 |12303-G011-000085 |C100/NEFL 7 (8805) CAP, SMALL VIEW HOLE 1
21 90101-10132000265 |CL00/NMURFLIEOT P 13. 2X 2. 65 (T 5 0-RING 13.2X2. 65 1
22 |B166740A06004570X |GB16674/MNIZAEM6 X 45 (22 F14%) BOLT M6X 45 2
23 |B166740A06003070X |GB16674/NELHEAEM6 X 30 (22 H4F) BOLT M6 X 30 2
24 |B166740A06003570X |GB16674/MIZAEM6 X 35 (22 F14%) BOLT M6 X 35 7
25 |12302-J603-010185 |ZV150 4 fih4f )& 5 [ (BR#iak-14) 8805] BACK PART, L.CRANKCASE COVER 1
26 [14210-JH31-0000 | ZY1507K A LIRS JE B 381 FINE FILTER ASSY 1
27 [12402-JH31-000085 |ZY1507K A HLilA% E A 7 (8805) FINE FILTER COVER 1
28 [14210-JH31-0000  |ZY150/KAFEUERS FINE FILTER 1
29 [90107-JH31-0000  |ZY1507K A 7K 3% o % 4t 1Bl (S ) SEALING RING, WATER PUMP COVER | 1
30 [19001-JH31-000185 |ZY1507K 4 7K %% 2% (8805) WATER PUMP COVER 1
31 |91521-08000800000 | 70|44 5 7 448 X 8 PIN 8X8 1
32 |B166740A06001670B |GB16674/)IZA2M6 X 16 (1148%) BOLT M6X16 5
33 [B166740A06003570X |GB16674/NSEHEREM6 X 35 (22 F14F) BOLT M6 X 35 1
34 [B166740A06009070X |GB16674/MSEHZREME X 90 (22 F14F) BOLT M6 90 1
35

CRANKCASE COVER
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>
SERCUBE

BARR AR CLUTCH ASSY

ONE-STOP PARTS SOLUTION ~r cooe> B3 4HK (CHINESE DESCRIPTION) %%Eﬂgféw(’ﬁgﬁ)um %T% #VEREMARK

SERRACITARIESL)  )3-0200  |2Y15088 & 35 K CLUTCH ASSY 1
2 [22405-J003-0000  |ZY15018 & SEHEAT PUSHING ROD, CLUTCH 1
3 |B166740A06002270B |GB16674/NSHZFEME X 22 (F14F) BOLT M6 X 22 4
4 |92102-00000006003 | #i7K (6003) BEARING (6003) 1
5 [22121-JG03-0000  |ZY 15034 48 % END COVER, CLUTCH 1
6 |22142-JG03-0000  |ZY1507 & Seans SPRING, CLUTCH 4
7 [22105-JG03-0000  |ZY15085 & 48 CENTER SLEEVE, CLUTCH 1
8 [22214-1006-0000  |CB125H 55 & 58 3 2 BE 4 DRIVE FRICTION DISK 5
9 |22215-JG03-0000  |ZY1501% & 58 M Zh BE# OUTER FRICTION DISK A 4
10 |22122-JG03-0000  |ZY150 852 48 1 4k PRESSURE PLATE, CLUTCH 1
11 |22002-JG03-0000  |ZY150 54 s 14 4 #] WASHER 1
12 |22150-JG03-0100  |ZY15085 & 2e b B 414 (R OUT CASE ASSEMBLY, CLUTCH| 1
13 [22104-JG03-0000  |ZY15085 & 284k & SLEEVE, CLUTCH 1
14
15 - I
16 WWW.,.Sedlupe
17
18
19
20
21
22
23
24
25
26
27

oto.com

B 2% R
CLUTCH ASSY
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HLHZRHR4F OTL PUMP

ONE-STOP PARTS SOLUTION ~r cooe> B3 4HK (CHINESE DESCRIPTION) %%Eﬂgféw(’ﬁgﬁ)um %T% #VEREMARK
SERRACITARIES)  )3-0000  |zY1504LiMEE B 1E OIL PUMP ASSY

Z [buUs15UuV4000820B |GBSISHEATMA X 8 (FH4¥) SCREW M4 X8 1
3 [14108-JG03-0000  |ZY150HLil 3% 25 4R OIL PUMP COVER 1
4 {14111-1008-0000  |CG125DHLIMZE Py 44T INNER ROTOR, OIL PUMP 1
5 [14112-1008-0000  |CG125DHLIMIZE 4MekF OUTER ROTOR, OIL PUMP 1
6 |14110-JG03-0000  |ZY150WLIMIZE A& OIL PUMP BODY 1
7 [B0011902025100000 |GB119. 2442. 5X 10 PIN 2.5X 10 1
8 [B0011902040240000 GB119. 244 X 24 PIN 4X24 1
9 [14107-JG03-0000  |ZY150M L% it 3k SHAFT, OIL PUMP 1
10 [14102-JG03-0000  |ZY150HLIHIZE 46 GEAR, OIL PUMP 1
11 |B0089600060000000 |GBI96T 6 CIRCLIP 6 1
12 [91521-08001400000 |705E {7 448X 14 X 6. 3 PIN 8X14X6.3 2
13 |B166740A06003570X |GB16674/M At HZHEM6 X 35 (24 %) BOLT M6 X 35 2
14
15 - I
16 WWW.,.Sedlupe
17
18
19
20

oto.com

Lt 5 3
OIL PUMP.

12
Q-12
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e GG

ONE-STOP PARTS SOLUTION & cooe>
£ CIZAEE3L)  )3-00000C

%48 CRANKCASE

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

£%-FEREMARK

-

ZY150" KT S ABKE K IBBEM8 X 63 CEE4E)

NUT

QTY
4
2 [955U1-C125202200B |CG125D B #4812, 5X2X 22 (F1%E) WASHER 12.5X2X22 4
3 [91101-JH31-0000  |ZY1507K ¥4 THL AL IZHEAB (151. 5mm) CYLINDER STUD BOLT A 4
4 191521-10001200000 |ZY 150844 S5 {1 Sk @ fr4410 X 12 PIN 10X 12 2
5 [91117-JG03-0000  |ZY15048 R4S 5 A HEFEM8 X 30 BOLT, RETURN SPRINGN FIXING M8x30 | 1
6 [91521-08001400000 |705E (448 X 14X 6. 3 PIN 8X14X6.3 2
7 |1431B-D002-0000  |[7OHLIHiTIE ML & STRAINER, OIL FILTER 1
8 |18097-1008-0000  |CG125DEFSEIAE 1 Kk CLAMP 1
9 [12130-1008-0001  [CG125D-1#MS B A (E (B &EMAEL KAL) |PIPE ASSY 1
10 [1222B-JG03-000085 |ZY1504 Bhflifi 414 (8805) RIGHT CRANKCASE BLOCK 1
11 [92102-00000TM6202 | %l & (TM6202) BEARING (TM6202) 2
12 192102-006203C3TP1 | 3K (6203/C3) BEARING (6203/C3) 1
13 |B057890006001670X |GB5789MZAEM6E X 16 (= F1%E) BOLT M6X16 2
14 |12121-1A40-0000 | Z& 1254 7K JEHR PRESSURE PLATE, BEARING | 2
15 |92102-0006303X3RS |47 (6303X3-RS) BEARING (6303X3-RS) 1y
16 [92102-00000TM6204 |Hli7K (TM6204) KEeAaCtIne
17 |92102-000006201RS | %7K (6201RS) BEARING (6201RS) 1
18 [92102-0063-28-X2H | #li7k (63/28/X2H) BEARING (63/28/X2H) 1
19 |[1212B-JG03-000085 |ZY 150/ il 4 414 (8805) LEFT CRANKCASE BLOCK 1
20 |91103-1008-00000X |CG125DJIIEZE (2% 19 48%) OIL DRAIN PLUG 1
21 |93301-71242020000 |CG125Dji jihi h2 FE 4 H B 12. 4 X 2X 20 WASHER 12. 4X2X 20 1
22 190305-1008-0100  |CG125DF4 & i3} 14 X 22 X 5 (P s BR IiK) OIL SEAL 14X22X5 1
23 [12132-JG03-0000  |ZY150 K A4 Thi4Y PRESSING PIN BODY UPPER PIN | 1
24 [12133-JG03-0000  |ZY150 % A3 PRESSING PIN BODY SPRING | 1
25 [12136-JG03-0000  |ZY150 A5 $4H PRESSING PIN BODY STOP PLATE | 1
26 |B166740A06001670B |GB16674/NELHZAEM6 X 16 (FH4F) BOLT M6X 16 1
27 190303-1006-0100  |CB125H1 &4y 20 X 34 X 7 (WA ERIR) OIL SEAL 20X34X7 1
28 [21116-JG03-0000  |ZY 1505 B4 FR AR STOPPER, KICK STARTER 1
29 [B057890006004070X |GB5789IHZHEM6 X 40 (22 [1%%) BOLT M6 X 40 7
30 |B057890006007070X |GB57SIUZAEM6E X 70 (2% [14¥%) BOLT M6X 70 6
31 |B057890006001670B |GB57894Z M6 X 16 (F1%%) BOLT M6X 16 2
32 |B166740A06004570X |GB16674/NSEHZREM6 X 45 (22 F145F) BOLT M6 X 45 1
33
34

%% CRANKCASE

10



55:1:6;5 gAQ"%

AT S04 /5 22 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ONE-STOP PARTS SOLUTION ~r cooe> HSCA&FK (CHINESE DESCRIPTION) %%Eﬁiféw(’ﬁgﬁ)uw %T% #VEREMARK

EERRACIARSES)  )3-0000  |7V1509% 23— PISTON RING 1 1
Z (15104 J003-0000  |ZY1503% FEFF — PISTON RING 2 1
3 [13120-JG03-0000  |ZV1503HIFR4H & OIL RING ASSY 1
4 [1310A-JG03-0000  |7Y150%% ZE 5K & B PISTON RING COMP 1
5 [91401-1041-0000  |GS1253F E44 44 CHECK RING, PISTON PIN 2
6 |13102-JG03-0000  |ZY1503% FE 4 PIN PISTON 1
7 |13101-JH31-0000  |ZY1507K 7435 % PISTON 1
8 [1320B-JH31-0000  |ZY1507K¥A A& 5644 (37,2 #3#KU) CRANKSHAFT CONNECTING-ROD ASSY| 1
9 |23206-JG03-0000  |ZY150 ik CRANKSHAFT TUBE 1
10 [92102-TMT6207YA9 | %liZK (TMT6207YA9) BEARING (TMT6207YA9) 1
11 |91601-1008-0000  |CG125DF[5I%#25 X 14 X 4 SEMICIRCULAR KEY 2
12 [13220-JH31-0000  |7v15k 40 it & CBlik B4, # E#i) |[CONNECTING ROD COMP 3 1
13 [91601-D002-0100 | 7028 [FI5#25 X 14X 4 SEMICIRCULAR KEY 1
14 [13302-JG03-0000  |ZY 150 il E 3 vkt DRIVING GEAR 1
15 |1331B-JG03-0000 |7V 1504k A zh tise 411E DRIVEN GEAR ASS. 1 Iy
16 [13310-J603-0000 | ZV150°F il 3 Aah thi #6 AL1E MWW b Ed U E
17 |23204-JG03-0000 | ZV150°F bkl & BALANCE SHAFT BUSH
18 |13301-JH31-0000 | ZY1507K ¥ 1%k BALANCE SHAFT 1
19 [91213-JG03-00000X |ZY 1508 FEALERREM14 X 1. 25 X 11 (3% (A %E) NUT M14X1.25X11 2
20 [93301-41452829000 |ZY 15055 & i SR RFHRE 14. 5X 2. 8 X 29 WASHER 14.5X2.8X29 3
21 191202-JG03-0000  |ZV15085 & 284 SXHE REM14 X 1X 8 LOCK NUT, CLUTCH 1
22 123101-JG03-0000  |ZY150EFth PRIMARY DRIVE GEAR 1
23
24
25
26
27
28

oto.com

HHGHCE AT LT /T 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON
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SEREUBE (4{_"% F&5NHLH TRANSMISSION MECHANISM

ONE-STOP PARTS SOLUTION rr cooe>

H3C&HR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

2 | BIEREMARK

QTY

SEREOEOEIET 221022500

S125HEI P 12. 2X 1X22. 5

WASHER 12.2X1X22.5

2 |25422~J603-0002 ZY150 T Fl 2R th %6 GEAR M-2
23222-JG03-0005  |ZY150 = H5RY ik GEAR M-5
4 |23225-JG03-0005 |ZV150 = Hh5RY 4B BUSH
5 23223-J603-0000  |ZY150 3 Ell%b ik 40 FRIE 17 X 1. 6 X 23 WASHER
6 |91402-D002-0000 |70/ 3418 ¢ 15. 5X1.2X 19 CIRCLI ¢15.5X1.2X ¢ 19
7 123222-J6G03-0003  |ZY150 E 3RS ke GEAR M-3
8 |23225-JG03-0004  |ZV150 EHharyii i r B BUSH
9 |23222-JG03-0004  |ZY150E 44kt 46 GEAR M-4
10 [23221-JG03-0000 | ZY 1503 st il TRANSMISSION MAIN SHAFT

11 193301-62011027000

W120 /5 Bl E FE20. 1X 1 X 27

WASHER 20. 1X1X27

40 [93301-41452829000

ZY150 2 AR H IR R #4614, 5X 2. 8X 29

WASHER 14.5X2.8X29

41 191202-JG03-0000

ZY150 85 A A BT E IS REM14 X 1X 8

LOCK NUT, CLUTCH

42 |23220-JG03-0000  |ZY150 - 4hH & MAIN SHAFT, TRANSMISSION
43 |23240-JG03-0200  |7Y150-24F 4 & (Rl%h153) COUTERSHAFT TRANSMISSION
44 121100-JG03-0000  |ZY 1505 &kl KICK STARTING SHAFT ASSEMBLY

1
1
1
1
2
2
1
1
1
1
3
12 [23203-JG03-0002  |ZY150&|fi2kY ikt 41 & GEAR BUSH 2
13 |23242-JG03-0002  |ZY150& 2k k% GEAR C-2 1
14 |23242-JG03-0005  |ZY150& 58S 5% GEAR C-5 1
15 [23241-JG03-0000 | ZY 150 it 4l TRANSMISSION COUNTER SHAFT | 1 g
16 |23242-J603-0003 | ZY 150 3RS %k WWW.Seacduoe
17 |23223-JG03-0001  |ZY150 3 Bl ki #E b El20 X 1. 6 X 27 WASHER 1
18 [91414-G011-0000  |C100#&IHhikFE+4 P & 18. 5X 1. 2X ¢ 22 CHECK RING 1
19 [23242-JG03-0004  |ZY150@) A4k thi%e GEAR C—4 1
20 |93301-61721226000 |W100E 8 17. 2X 1. 2X 26 WASHER 17.2X1.2X26 2
21 |23203-JG03-0001  |ZV150&I5h IR ki1 B GEAR BUSH 1
22 |23242-JG03-0001  |ZY1508) 41 RSk 46 GEAR C-1 1
23 [93301-51751226000 |ZY 15054l #4617, 5X 1. 2 X 26 WASHER 17.5X1.2X26 1
24 |B0089401170000000 |GB894. 14417 CIRCLIP 17 1
25 [93301-51421034000 |ZY150)5 sh4h##PE 14. 2X 1 X 34 WASHER 14. 2X 1X 34 1
26 {21119-D002-0000 703 Bh ke 8 SPRING, KICK STARTING RATCHET WHEEL 1
27 |21118-JG03-0000  |ZY150 5 &%t STARTING RATCHET 1
28 [93301-51631022000 |ZY 1505 &%h#4 [ 16. 3 X 1 X 22 WASHER 16. 3X1X22 2
29 |21117-JG03-0000  |ZY150 )5 hiki#e GEAR, KICK STARTER 1
30 [B0089401160000000 |GB894. 1441816 CIRCLIP 16 1
31 [21107-JG03-0000 | ZY 1505 St PIVOT, KICK STARTING SHAFT | 1
32 [21102-JG03-0000  |ZY 1505 shiilkhE SLEEVE 1
33 [21106-JG03-0000  |ZY150/%5 &k & fir #5% RETURN SPRING, KICK STARTING SHAFT | 1
34 193301-51731224000 |ZY150)5 shihH M 17. 3X 1. 2X 24 WASHER 17.3X1.2X24 1
35 |23248-JG03-0000  |ZV150)8 Bhidt b thike GEAR 1
36 |21111-JG03-0000 | ZY150/5 B3k COLLAPSIBLE 1
37 |23401-JG03-0000  |ZY150 - 5h%E4E (428. 14) DRIVE SPROCKET 1
38 |23402-1006-0000  |CB125M1 3= BhE 46 il & Al FIXING PLATE, DRIVE SPROCKET | 1
39 |B057830006001070B |GB57834Z#:M6 X 10 (F1%¥) BOLT M6X 10 2
1
1
1
1
1

oto.com

44

e HLH
TRANSMISSION MECHANISM
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SERCUBE

25 W) GEARSHIFT MECHANISM

ONE-STOP PARTS SOLUTION rr cooe>

L4 FR (CHINESE DESCRIPTION)

EXHLMR (ENGLISH
DESCRIPTION)

i | HTEREMARK

QTY

EERRACITARIESL)  10-0000 |22 12587 & A A HE AR BOLT FIXING PLATE 1
2 [995U1-0u621014000 |ZS965E AR EE6. 2X 1X 14 (F) WASHER 6. 2X 1X 14 1
3 [2434A-JG03-0000  |ZY1505E Atk 2 & LOCATING PLATE ASSY 1
4 |24304-JG03-0100  |ZV150-245E A AR5 SPRING , LOCATING PLATE 1
5 |B057830006002070B |GB57831244M6 X 20 (F14%) BOLT M6 X 20 1
6 |24202-JG03-0000  |ZY150 LM STOPPING PLATE 1
7 124200-JG03-0000  |ZV150738 i S #BA: (FLRY [ BrAY) GEARSHIFT DRUM COMP 1
8 |24107-JG03-0000  |ZY150: %k X ih SHAFT , GEARSHIFT FORK 1
9 |24108-JG03-0000  |ZY 1508 4h$k Y il GUIDE PIN, SELECTOR FORK CENTER | 1
10 [24106-JG03-0000  |ZY1503%li4% X CENTER FORK, MAINSHAFT 1
11 |24104-JG03-0000  |ZY150&|%iik X RIGHT FORK, COUNTERSHAFT| 2
12 [24300-JG03-0000 | 7Y 1504544 B 264 (208mm) GEARSHIFT LEVER COMP 1
13 |24301-JG03-0000  |ZY 1508k %4 & GEARSHIFT SHAFT COMP 1
14 [24302-JG03-0000 | ZY 15044 =] {7 3 55 RETURN SPRING 1
15 93301-51400102100 | #4414 X 1. 0X 20 WASHER 14X 1. 0X 20 1
16 [B0089401140000000 [GB394. 134[& 14 awWvVY.Sedupe
17 |B057830006002070G |GB5783HZAEM6 X 20 (F44%) BOLT M6 X 20 1
18 |24400-1008-0016  |CG125DAF ik BEHR #5114 (BT-16) %% GEARSHIFT SHAFT 1
19 |88004-1008-0100  |CG125D-28#+% & & fih Sk CONTACT, CEARINDICATION | 1
20 |8803B-JG03-000045 |ZY15044 LA 4 & (LR [E PR L:450)#%11D01 |GEARSHIFT SWITCH LAMP 1
21 |B057890006002570X |GB57894ZFM6 X 25 (% FH4¥) BOLT M6 X 25 2
22 191522-03000850000 |48 34 44 73X 8. 5 PIN 3X8.5 2
23
24
25
26
27
28
29
30
31
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REER LA R MAGNETO COMP

ONE-STOP PARTS SOLUTION ~r cooe> HSCA&FK (CHINESE DESCRIPTION) %%Eﬁigi | ;TTgS;ISH %T% #VEREMARK
SSERICIZAENEIL)  )3-0100  |7V150-28F HALEE T40 & (12V8H]) ROTOR ASSY, MAGNETO 1
2 [02120-Ju03-010043 |ZY150- 284 FEMLE T 414 [ (12V8HL 4 i BB STATOR ASSY, MAGNETO 1
3 |B166740A06001670B |GB16674/NSHZATME X 16 (F14F) SCREW M6X 16 2
4 |B057830005002570B |GB578312 kM5 X 25 (4 4%) BOLT M5X 25 3
5
6
7
3
9
10
11
12
13
14
15 - I
16 WWW.,.Sedlupe

oto.com
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SERLUBE JEEHL# ELECTRIC STARTING MECHANISM
ONE-STOP PARTS SOLUTION ~r cooe> HSCA&FK (CHINESE DESCRIPTION) %%Eﬁiféléﬁgﬁ)uw %T% #VEREMARK
EERRACITARIESL)  )6002570X |GBSTSOMERME X 25 (2% F14%) BOLT M6 X 25 2
2 [62200-Ju03-000051 |ZY150)8 Bh L1 (8805 LK [FITE510) STARTING MOTOR ASSY 1
3 21402-JG03-0000  |ZY 150 %Ik 1k 46 %l SHAFT, REDUCTION 1
4 |21403-JG03-0000  |ZY150XUB: hiktHhE REDUCTION SHAFT SLEEVE 1
5 |21421-JG03-0000  |ZY150 %Ik k%6 TWIN GEAR, SET 1
6 |92102-0000K222917 |ZY 15034 %t %17k (K22 X 29X 17) BEARING (K22X 29X 17) 1
7 |2142A-JG03-0100  |ZY150-28/35h Kkl & PLATE GEAR ASSY 1
8
9
10
11
12
13
14
15 - I
16 WWW.SedlCupe
17
7K¥ Z& 48 WATER COOLING SYSTEM
Hﬁf 4378 (PART CODE) H3CZFR (CHINESE DESCRIPTION) ﬁ%éﬁléﬁgﬁ)m“ %T% FERBMARK
1 |19520-1A20-0000  |SB1257K% K fisH At WATER PIPE COLLAR CLAMP | 8
2 [19225-1A20-0006 SB1253A 5 /K (13X 20X 420 7 30%E) TUBE (13X 20 X 420) 1
3 [19225-ME13-0000  |SB250jf3 i ## /K (16 X 24X 320X 50 7 1% TUBE (16X 24 X 320 X 50) 2
4 |1910B-1A20-0000  [SB125% & X &3 4041 (i) #5211 : FO1 COOLING FAN ASSY 1
5 |B166740A06002570X |GB16674/N i IZFEM6 X 25 (2 F14%) BOLT M6 X 25 2
6 |19200-1A20-1801  |SB125/K¥4 %% (SBSX-19%) (J/IMEM /K E#43L) |WATER COOLER 1
7 |1925A-1A20-0000  |SB125#A T 5% SWITCH THERMISTOR 1
8 |19225-JH31-0000  |ZV150/KARLAKHEKE (i 35%) FEEDING PIPE(WITH SPRING| 1
9 |1924A-ME30-01000W |NC250-2477 I 28 2 B (b 44k THERMOSTAT ASSY, COOLING | 1
10 |19002-1A20-0001  |SB1257K % 46 (B:iLK) VANE WHEEL WATER PUMP 1
11 |19003-1A20-0000  [SB1257K FZ - #6444 GASKET, VANE WHEEL WATER ] 1
12 |1901B-1A20-0000  |SBI25HUbK 53 4H & MECHANISM SEAL ASSY 1
13 |90326-1024-0000 CH1257K % 4l 35 12 X 20 X 5 (AEM#A Jii) OIL SEAL 20X12X5 1
14 [92102-00000006001 | i (6001) BEARING (6001) 2
15 |19004-JH31-0000  |ZY1507K ¥4 7K Z il SHAFT , WATER PUMP 1
16
17
18
19
20
21
22

EEN=ESIEVIR VS|
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